

TEST REPORT

- Report No. : BJ-R250618106A-EN
 - Test Item : High Temperature Test
 - Client : SHENZHEN AVIS ELECTRONICS TECHNOLOGY CO.,LTD
 - Address : 506-507A,HuiGu ChuangXin Technology park, JingBei road,Shiyan town,Baoan district,Shenzhen, Guangdong,China 518108

Inspected Engineer:	_ Сла Умениі_	Date Of Approval:	June 19, 2025
Reviewed Engineer:	Luo Mingshang	of Approval:	June 19, 2025
Authorized Signatory:	Zhang Jian Brad	bate of Approval:	June 19, 2025

This report is considered invalidated without the Special Seal for Inspection of the BTT. The customer is responsible for the accuracy, authenticity and completeness of the sample(s) and information submitted by the customer, and the company assumes no responsibility for it. This report is only responsible for the result(s) of the sample(s) tested, andthe result(s) only reflect the evaluation of the sample(s) tested. The result(s) in this report are used for the purpose of corporate internal product research and development, quality control, scientific research, teaching, etc. This report shall not be copied partly without the written approval of BTT. Any objections to report issued by BTT should be submitted to BTT within 30 days after the issuance of the test report.

Hotline

400-6688-794



Content

1.Sample Information	2
2.Test Results	2
3.High Temperature Test	3
3.1 Laboratory Environment	3
3.2 Test Information	3
3.3 Test Equipment	3
3.4 Test Standard	3
3.5 Test Conditions	3
3.6 Test Photos	4

This report is considered invalidated without the Special Seal for Inspection of the BTT. The customer is responsible for the accuracy, authenticity and completeness of the sample(s) and information submitted by the customer, and the company assumes no responsibility for it. This report is only responsible for the result(s) of the sample(s) tested, andthe result(s) only reflect the evaluation of the sample(s) tested. The result(s) in this report are used for the purpose of corporate internal product research and development, quality control, scientific research, teaching, etc. This report shall not be copied partly without the written approval of BTT. Any objections to report issued by BTT should be submitted to BTT within 30 days after the issuance of the test report.





Page 2 of 7

1.Sample Information

Sample Name	Waterproof Speaker	
Sample Model	AVS650MSP, AVS600MSP, AV400CS	
Sample No.	BJ-R250618106A-1#~3#	
Sample Size		
Weight Of Sample	1	
Sample Quantity	3 PCS	
Manufacturer	SHENZHEN AVIS ELECTRONICS TECHNOLOGY	
	CO.,LTD	
E CELER E E E E E	506-507A, HuiGu ChuangXin Technology park, JingBei	
Address	road,Shiyan town,Baoan	
	district,Shenzhen,Guangdong,China 518108	
Sample Source	Commissioned units send sample	
Inspection Type	Commissioning test	
Sample Description	Sample appearance is good	

2.Test Results

Temperature, Time	Sample No.	Test Results
$60^\circ\!\!\mathbb{C}$ - working 10min	1# (AVS650MSP) 2# (AVS600MSP) 3# (AV400CS)	The appearance of the sample has no obvious change, and the function was normal.
$70^\circ\!\!\mathrm{C}$ - working 10min	1# (AVS650MSP) 2# (AVS600MSP) 3# (AV400CS)	The appearance of the sample has no obvious change, and the function was normal.
80 $^\circ\!\mathrm{C}$ - working 10min	1# (AVS650MSP) 2# (AVS600MSP) 3# (AV400CS)	The appearance of the sample has no obvious change, and the function was normal.
90° $\mathbb C$ - working 10min	1# (AVS650MSP) 2# (AVS600MSP) 3# (AV400CS)	The appearance of the sample has no obvious change, and the function was normal.
100°C $$ - working 10 min	1# (AVS650MSP) 2# (AVS600MSP) 3# (AV400CS)	The appearance of the sample has no obvious change, and the function was normal.
110℃ - working 10 min	1# (AVS650MSP)	The sample shows signs of melting, and the sound quality was impaired.
	2# (AVS600MSP)	The sample shows signs of melting, and the sound quality was impaired.
	3# (AV400CS)	The sample has glue separation issues, and the sound quality was impaired.
120°C - working 10 min	1# (AVS650MSP)	The sample shows signs of melting, and the sound quality was impaired.
	2# (AVS600MSP)	The sample shows signs of melting, and the sound quality was impaired.
	3# (AV400CS)	The sample has glue separation issues, and the sound quality was impaired.

This report is considered invalidated without the Special Seal for Inspection of the BTT. The customer is responsible for the accuracy, authenticity and completeness of the sample(s) and information submitted by the customer, and the company assumes no responsibility for it. This report is only responsible for the result(s) of the sample(s) tested, andthe result(s) only reflect the evaluation of the sample(s) tested. The result(s) in this report are used for the purpose of corporate internal product research and development, quality control, scientific research, teaching, etc. This report shall not be copied partly without the written approval of BTT. Any objections to report issued by BTT should be submitted to BTT within 30 days after the issuance of the test report.



3.High Temperature Test

3.1 Laboratory Environment

Ambient temperature:25±3℃

Relative humidity:55±20%RH

3.2 Test Information

Sample No.	Received Date	Date Of Test(s)
BJ-R250618106A- 1#~3#	June 17, 2025	June 17, 2025

3.3 Test Equipment

Test Equipment	Equipment Model	Calibration Date
Temperature & Humidity Test Chamber	QA-LP-100	Apr.08, 2025

3.4 Test Standard

Test according to customer's requirement.

3.5 Test Conditions

- 60℃ working 10min
- $70\,^\circ\!\!\mathrm{C}$ working 10min
- $80^\circ\!\!\mathbb{C}$ working 10min
- 90℃ working 10min
- $100^\circ\!\!\mathrm{C}$ working 10 min
- 110°C working 10 min
- $120^\circ\!\mathrm{C}\,$ working 10 min

Observe the change of the sample during the test.



3.6 Test Photos



This report is considered invalidated without the Special Seal for Inspection of the BTT. The customer is responsible for the accuracy, authenticity and completeness of the sample(s) and information submitted by the customer, and the company assumes no responsibility for it. This report is only responsible for the result(s) of the sample(s) tested, andthe result(s) only reflect the evaluation of the sample(s) tested. The result(s) in this report are used for the purpose of corporate internal product research and development, quality control, scientific research, teaching, etc. This report shall not be copied partly without the written approval of BTT. Any objections to report issued by BTT should be submitted to BTT within 30 days after the issuance of the test report.

深圳市百思杰检测技术有限公司 / 地址:深圳市宝安区航域街道南昌路华丰工业园B栋一楼 / 网址: www.bestj.cn / 邮箱: cs@bestj.cn / 座机: 0755-27857115 / 27857169 Shenzhen BestJ Testing Technologies Co.,Ltd. / Add: 1/F,FengzeBuilding B,The Second Industrial Park of Huafeng,Nanchang Road,Hangcheng Street,Baoan District,Shenzhen



Test setup



This report is considered invalidated without the Special Seal for Inspection of the BTT. The customer is responsible for the accuracy, authenticity and completeness of the sample(s) and information submitted by the customer, and the company assumes no responsibility for it. This report is only responsible for the result(s) of the sample(s) tested, and the result(s) only reflect the evaluation of the sample(s) tested. The result(s) in this report are used for the purpose of corporate internal product research and development, quality control, scientific research, teaching, etc. This report shall not be copied partly without the written approval of BTT. Any objections to report issued by BTT should be submitted to BTT within 30 days after the issuance of the test report.







This report is considered invalidated without the Special Seal for Inspection of the BTT. The customer is responsible for the accuracy, authenticity and completeness of the sample(s) and information submitted by the customer, and the company assumes no responsibility for it. This report is only responsible for the result(s) of the sample(s) tested, and the result(s) only reflect the evaluation of the sample(s) tested. The result(s) in this report are used for the purpose of corporate internal product research and development, quality control, scientific research, teaching, etc. This report shall not be copied partly without the written approval of BTT. Any objections to report issued by BTT should be submitted to BTT within 30 days after the issuance of the test report.





End of report

This report is considered invalidated without the Special Seal for Inspection of the BTT. The customer is responsible for the accuracy, authenticity and completeness of the sample(s) and information submitted by the customer, and the company assumes no responsibility for it. This report is only responsible for the result(s) of the sample(s) tested, andthe result(s) only reflect the evaluation of the sample(s) tested. The result(s) in this report are used for the purpose of corporate internal product research and development, quality control, scientific research, teaching, etc. This report shall not be copied partly without the written approval of BTT. Any objections to report issued by BTT should be submitted to BTT within 30 days after the issuance of the test report.